GUOLIN
EH 7 B o

e O]
S GLOBAL

OZONE SYSTEM
SUPPLIER

SHRRARFHNE

Welcome to follow
our WeChat official account

5 BEMERERRINFIRAF]

QINGDAO GUOLIN TECHNOLOGY GROUP CO.,LTD.

Add: No.188A, Zhuzhou Road, Laoshan District, Qingdao, China

Tel: 0532-84992387 P.C.: 26603
Email: ozone@china-guolin.com  Web: www.china-guolin.com

Sales Hotline: 86-532-84992526
Customer Service Hotline: 400-6532-616

— j GUOLIN PRODUCT MANUAL




GLOBAL OZONE SYSTEM
SUPPLIER

FIXRARAEND

-
>
X
—

COMPANY
PROFILE

Company Profile
Company Culture
Company Activities
Company Honors
Company History

Production Capacity
Core Technology

03
05
07
09
11
13
L

-
>
X
—

PRODUCT
INTRODUCTION

Ozone Generator Introduction
Ozone Technical Parameter
[...]
/ (10-800g/h) CF-G-2-5Kg 5 154.7-193.5 2-2.5 15-20 14-16 330%115%225 /3600X800X%2120 4.7
CF-G-2-6Kg 6 185.6-232.2 2:2.5 18-24 14-16 340%125*230 /3600X800X2120 4.8
Air Source CF-G-2-8Kg 8 247.5-309.6 2:2.5 24-32 14-16 3407145%230 /3600 X 800X2120 6.0
o o Cooll | P : CF-G-2-10Kg 10 309.4-387 2:-2.5 30-40 14-16 450*132%220 /4800X1000X2120 1.9
1ypE casggiiy Feﬁgﬁas conceznc::?'aetion wa?eor I1’r11<:%uw consﬂﬁep:ion Dimension CF-G-2-15Kg 15 464-580.5 2-2.5 45-60 14-16 440*165%260 /5400X1200X2200 121
g/h Nm3/h | mg/L m?/h K WD i Kg CF-G-2-20Kg 20 618.7-774 2:2.5 60-80 14-16 440*190*280 /6000 X 1400 X 2400 14.5
CF-G-3-10g 10 0.33-0.5 20-30 0.03-0.04 0.16-0.18 600*500* 1480 127 CF-G-2-30Kg 30 928.1-1161 2:2'5 90-120 14-16 415%165*270 /6000X 1400X2400 21
CF-G-3-20g 20 0.67-1 20-30 0.06-0.08 0.32-0.36 600*500*1480 133 CF-G-2-40Kg 40 1237.4-1548 2=2.5 120-160 14-16 430*190%320 / 7200 X 1400 X 2400 24
CF-G-3-30g 30 115 20-30 0.09-0.12 0.48-0.54 600*500*1480 140 CF-G-2-50Kg 50 1546.8-1935 2-2.5 150-200 14-16 440*215*350 /7200X1400X2400 28 _;
CF-G-2-50q 50 16725 20-30 0.15-0.20 0.80-0.90 600 X 800 X 1700 243 | CF—G—2—60Kg 60 1856.1-2322 225 180-240 14-16 440*230*360 / 7200 X 1400 X 2400 35 )
CF-G-2-80g 80 2.67-4 20-30 0.24-0.32 1.28-1.44 1160X700X 1700 310
CF-G-2-100g 100 3:33°9 20-30 0.3-0.4 1.6-1.8 1160 X700 X1700 350
CF-G-2-200g 200 6.67-10 20-30 0.6-0.8 3.2-3.6 1160 X 700 X 1700 410 Oxygen source (1-150kg/h)
CF-G-2-300g 300 10-15 20-30 0.9-1.2 4.8-5.4 1160 X700 X1700 470 . |
CF-G-2-500g 500 16.7-25 20-30 1.5-2.0 8.0-9.0 1260X 800 X 1700 570 s cg;:giiy Feﬁﬂﬁas mnfez,ﬂ'::tion wg‘f:rl IfTEW o ngznw'l;i P Dimension
CF-G-2-600g 600 20-30 20-30 1.8-2.4 9.6-10.8 1400 800X 1700 650 ke /h Nm?3/h - iR kwh/kgO; W*D*H mm i
| CF-G-2-800g 800 26.7-40 20-30 2.4-3.2 12.8-14.4 1900 X900 X1700 870 ) CF-G-2-1Kg 1 6.8-85 3-10 1.7-2 iy A 1260 X 800 X 1900 0.9
CF-G-2-2Kg 2 13.5:17 8-10 3.4-4 fsih 2000 X800 X 1900 1.5
CF-G-2-3Kg ] 3 20.2-295.5 8-10 5156 1.5 2400 X1700X1920 L.{
Oxygen Source CF-G-2-4Kg 4 27.1-39 8-10 6.8-8 715 2400 X 1700 X 1920 1.9
Type Ozon_e Feed gas Ozone ' Cooling Power_ s CF-G-2-5Kg 5 33.8-42.5 8-10 8.5-10 {-1.5 2400 X1700X1920 2.0
capacity flow concentration ~ waterflow = consumption CF-G-2-6Kg 6 40.6-51.1 8-10 10.2-12 7-1.5 2500 X 950 X 2000/2400 X 800 X 2100 2.5
g/h Nm3/h mg/L m3/h Kw W*D*H mm Kg CF-G-2-8Kg 8 54.1-68.1 8-10 12616 TS 2600X1000X2000 /2400 X800X2100 o
CF-G-3-10g 10 0.09-0.13 80-120 0.02-0.03 0.08-0.10 380X 840 X 460 45kg CF-G-2-10Kg 10 67.6-85.1 8-10 17-20 1-1.5 40071007210 /3600X800X2120 3.9
CF-G-3-20g 20 0.18-0.26 80-120 0.04-0.06 0.16-0.20 380X 840 X460 45kg CF-G-2-15Kg 15 101.5-127.7 8-10 25.5-30 (-1 410*110*220 /3600X800X%2120 5.0
CF-G-3-30q 30 0.27.033 80-120 0.06-0.09 0.24-0.30 380 X 840 X460 45kg CF-G-2-20Kg 20 135.5-170.2 8-10 34-40 1-1.5 420*120*230 /48001000 %2160 6.9
CF-G-2-50g 50 0.45-0.65 80-120 0.10-0.15 0.40-0.50 380X 840 X460 57kg CF-G-2-30Kg 30 203.0-255.3 8-10 51-60 -0 430*130%230 /5400X1200X2160 9.4
CF-G-2-80g 80 0.72-1.04 80-120 0.16-0.24 0.64-0.80 600X 700X 1700 204kg CF-G-2-40Kg _ 40 270.6-340.4 8-10 68-80 7-1.5 4307145%260 / 5400 X 1200 X 2160 10.7
CF-G-2-100g 100 0.90-1.30 80-120 0.2-0.3 0.8-1.0 600 X 700X 1700 204kg CF-G-2-50Kg 50 338.3-425.5 8-10 85-100 1112 415*155*270 /6000 X 1400X2400 13.8
CF-G-2-200g 200 1.80-2.60 80-120 0.4-0.6 1620 1160 X 700X 1700 350kg CF-G-2-60Kg 60 405.9-510.6 | 8-10 102-120 il = 415*165*270 /6000 X 1400 %2400 15.5
CF-G-2-300g 300 2.70-3.90 80-120 0.6-0.9 2.4-3.0 1160 X 700X 1700 410kg CF-G-2-80Kg 80 541.3-680.8 “ 8-10 136-160 =19 430*190*320 / 7200 X 1400 X 2400 20.7
CF-G-2-500g 500 4.50-6.50 80-120 1.0-1.5 4.0-5.0 1160 X 700X 1700 470kg CF-G-2-100Kg 100 676.6-851.1 8-10 170-200 519 440*215*350 /7200X1400X2400 24.9
CF-G-2-600g 600 5.40-7.80 80-120 1.2-1.8 4.8-6.0 1260 X 800X 1700 570kg CF-G-2-120Kg 120 81L1.9-1021.3 8-10 204-240 =D 440*230%360 / 7200 X 1400 X 2400 26.6
| CF-G-2-800g 800 7.20-10.4 80-120 16-2.4 6.4-8.0 1400 X 800 X 1700 650kg ) .‘CF—G—2—150 Kg 150 1012.5-1276.5 | 8-10 255-300 1.5 5000 X 2400 X 3700 / 8400 X 1400 X2400 34 Yy,
GLOBAL
OZONE SYSTEM
29 SUPPLIER



s e GLOBAL
GUO L IN OZONE SYSTEM O
E 7 # = SUPPLIER 3

0 3 / Specifications of integrated
/ ozone generator for space disinfection

Power Gas outlet Corollary

consumption size equipment

Dimension(mm)
(Kw

Ozone capacity Feed gas flow Cooling water | Pover su
s (g/h) ]

(Nm3/h) flow(m?>/h) ply(V/Hz

0 6 / Specifications of ozone generator

PL-ST-GL-001A 5 | Air cooling | 0.18 ¢ 65Diffusive pore 350*440*230
PL-ST-GL-001C 10 | | | 0.35 $25UPVC Pipe 480*400*880 (InCIu de OXy gen generator )
PL-ST-GL-002 15 | _— | 0.45 G3/4"Internal thread 800*280*580
| | | | : Built-in G Ozone
PL_ST_GL_GOIG- i | ai?f ;I.}I;[J;:}p Built-in | S | #2UPVC P!pe tﬁg:f n’%:rsﬂ 0207880 CS;:::::}( ﬂgfﬁﬂﬁﬁh) ct?':’:iia- w%%gl!lﬁgw sPl.?J;l; conﬁﬁﬁertlon oﬁ?let vgaotoelli'gi%e Dimension(mm) e%%';gﬂf‘gt
CF-G-2-50g 50 water stk 1.35 $32UPVC Pipe Svelem HOn a0 o (g/h) (mg/L) (m*/h) (V/Hz) (Kw size
CF-G-2-80g 80 _ 1.80 $40UPVC Pipe CF-G-3-10g 10 0.10 0.02 0.75
CF-G-2-140g 140 _— 3.20 $50UPVC Pipe 008001700 | CF-G-3-20g 70 018 0.04 0.85
il 200 | | | | A0 Gl CF-G-3-30g 30 0.30 0.06 - 100 G1-1/4" G1-1/4"  600*500*1500 Built-in oxygen
CF-G-3-50g 50 0.45 80-120 0.10 220/50 1.20 generation system
CF-G-3-60g | 60 060 0.12 140
CF-G-3-80g 80 0.80 0.16 210
| | G1-1/2" G1-1/2"  600*800*1700
CF-G-3-100g 100 1.00 0.20 2.40

0 4 / Specifications of negative
/ pressure ozone generator for swimming poor

Ozone
Ozone ca amty . Coolm water | Pover sup Averageoperatingl Gasoutlet Cooling water : :
Lype (g/h? conf:_'ngt/rf)tlon flow(m3/h) ply(V/st) po%ueerw e size inlet’size Dimension(mm)
SCF-25g 25.00 0.10 1,25
SCF-40g 40.00 0.16 1.90 600*800*1700 / °ogo & &
220/50 G1/2" Gl/2" /
St . o o / Specifications of high _
SCF-100g 100.00 0.40 325 1200*800*1700
SCF-150 150.00 >20 0.60 4.25 *800* Feedgas  Ozone Coolin Pover Power Gas : ;
& = | L 00 floe | concentration water flow supply consum tion outlet Cooling watersize Dimension(mm) Corollary
SCF-200g 200.00 0.80 6.25 (Nm?*/h) (mg/L) (m?/h) (V/Hz) 5) S ize equipment
1600*800*1700 | |
SCF-250g 250.00 1.00 380/50 7.25 G3/4" G3/4" N ocaiany -
. 2t/h 0.40 0.08 220/50 2.00 Gl-1/4 grade clamp 1100*600*1700
SCF-300¢g 300.00 1.20 8.25 1800780071700 Built-in oxygen generation
SCF-350g 350.00 1.40 10.25 system and dosing system
SCE-400 | 400.00 | | 1 2000*800*1700 4t/h 0.80 0.16 4.50
R | Ho0 | sl 1100*800*1700
6t/h 1.00 0-25 0.20 4.00
S f t 380/50 IG1-1/2"
eCI |Ca IOI1$ 51 Sarits Connect external feed
p 12t/h 2.00 0.40 7.50 grade Clame gas and dosing system
f of Integrated ozonator 1300*800*1700
/6 Sanita
Ozone capacity Sl Cooling water | Pover sup | Average operating Cooling water . . T - 060 720 qg)rade clam[g
Type 5’ concentratlon flow(m>/h) ply(V/H power (Kw) e s Dimension(mm)
(mg/L)
CF-G-3-10g 10.00 0.04 1.42 G1"
=225 1050*600*1570
CF-G-3-20g 20.00 0.08 2.07 G1-1/4"
CF-G-3-30g 30.00 0.06 1.48
1300*600*1570
CF-G-3-40g 40.00 0.08 220/50 1.64 G1"
CF-G-3-50g 50.00 0.10 1.83
=100 1400*600*1570
CF-G-3-60g 60.00 0.12 2.43
CF-G-2-80g 80.00 0.16 3.26 G1l-1/4" ARG BT
CF-G-2-100g 100.00 0.20 3.46
GLOBAL
OZONE SYSTEM

31 SUPPLIER



g T

Flue Gas O
Denltﬂflcatr i 1§

“mr'ﬂ HE‘E%
== 'Wﬂma—— ———

.

e T
: a __".';._ A . = . . ?__'_ = . o] . e - - e —
! L T LiNETTS | I
£ cne .| ] T E oA T
e — uﬁm;t_-ﬁ 5’ F‘"ﬂlhﬁ'—-—-h
,; o — -1 = e

> Printing and Dyeln
\ Wa%teWater -

Space

Municli
Disinfection - s pal

Water Treatment

__________
'y, g
.....

Fo- .

= \ &
T

Water --?‘_

=, n B
g o s .' 3

= -

Drlnlng

Sewa ge Treatme nt

-z o
-l-u:-.-‘ s, e

N

-
i
e

o L el
T . S -
b -':‘ !‘h
.

F|ne Chemlcal

"m

Productlon

_Water Treatment
L T res

2 Auxlhary
Cemhustlen

' ustrlal Waste

later Treatment y. = Metalg,me.t

i; ..I,I : '-.“ --,n‘ '- - -.._.:_' ,‘. T __
i s
wia A REHARAA
. \ ; 2"
1] ; -
- F - g 4“ i () .'u 0 e
-.| . 7 NS i
’ | Emtyiliss = Wi
PR .--.-F"' - i 1 I'|'.-:'-I I\I . E 7
e - L '\.I '-1_ =3
i i MRS
High Concentration T
b e
i YR
" 1 L' ap
A
e

zonated Water

Swimmin
Pool Disi nfec Lion

o A
..-'-':-i-" g TR = pEE " :F-'il' i |

GLOBAL
OZONE SYSTEM

SUPPLIER




R g GLOBAL
GUO L IN W g OZONE SYSTEM
® Bl B SUPPLIER

GUOLIN
OZONE
SOLUTIONS

U] / Municipal Water Supply Treatment

Drinking water advanced treatment uses ozone-activated carbon technology. With strong oxidation
ability of ozone, this kind of treatment technology can decompose organics, improve degradation ability
of activated carbon to organics, kill bacteria and virus effectively, reduce by-product and remove odorin
order to improve water quality and taste.

O.—BAC Process

Dosing and
Ozone pre—treatment contact chamber Flocculation pool Horizontal flow Sand filtration tank Ozone post-treatment distribution
sedimentation tank contact chamber unit

-~

Tail gas exhaust

Breathing valve

Chemical dosing

~ Injection pump

Carburator

Dust filter 1

el = 1 )

Liquid oxygen Pressure R —l =

tank relief valves Water supply

network Delivery pump
Ozone system Clean water tank Biological activated

carbon filtration tank

35

» 0Ozone Function

Decompose organic and inorganic pollutants which are difficult for degradation, such as benzene, phenol and
its derivatives, cyanide, sulfide, manganese, iron, humic acid, pesticides, herbicides;

Kill chlorine resistant "two worms", bacteria, viruses, algae, decolorization, deodorization and reduce turbidi-
Ly,

Decompose endocrine disruptors to avoid generation of haloge nated hydrocarbons, chloramine and other
carcinogenic matters;

To improve the DO (dissolved oxygen) concentration in water, the macromolecular organic matter is degraded

into small molecules, and improve the degradation efficiency and persistence of COD and ammonia nitrogen in
the following BAC process.

:“"'h. == = e, L

Jinan Water Plant 2*10KG Ozone Generation System Shanghai Water Plant 2*10KG Ozone Generation System

GLOBAL
OZONE SYSTEM
SUPPLIER



37

GLOBAL
GUOLIN | 2" | czonesvstem
E # £ SUPPLIER

02/ Municipal Waste Water Treatment and Reuse

Ozone decomposes organics which is difficult to be degraded in order to improve biodegradability
of waste water. Ozone can kill bacteria and virus with resistance to chloridization, as well as decolorize,
deodorize and increase dissolved oxygen in water.

Waste Water Treatment Flow chart

Fine screens Primary settling Anaerobic tank Anoxia tank Anoxic tank Secondary sedimentation tank
tank

!

A

—

-—

Sanitary waste

Dosing and distribution unit *

Tail gas exhaust

Breathing valve

!

] = B | “ | . =TT
Rl & ST ET BT M i
n ARV Iy
i Up-to-standar ’1 ; .'-?ll l'ﬂll T l'l.‘ Hh‘ lh'll l'w“ "ﬂu

dis—charge

1 e By, R S -
= ]|l LR o T W
b i LI S 215 1
= e = = = = =

Liquid oxygen Carburator Pressure
tank relief valves

Ozone generator

Ozone contact chamber MBR chamber
Ozone system

Ozone Function

Further degradation of organic compounds which are difficult for biochemical treatment.
Reduce the color and turbidity of effluent.

Kill escherichia coli and virus in water.

Remove the odor from water.

''''

iy

Shijiazhuang Sewage Treatment Plant 5*120KG
Ozone Generation System

Beijing SewageTreatment Plant 3*35KG
Ozone Generation System

03/ Industrial Waste Water Treatment

Although the ingredient of petroleum and petrochemical waste water is complicated and concen-
tration is high which lead to difficult degradation, ozone can remove poisonous substance, decompose
benzene, phenol and derivant and improve biodegradability of waste water, as well as decolorize and

deodorize.Ozone with strong oxidation ability can decompose organics which is difficult to be treated by
biological-chemical technology and poisonous substance in discharged waste water from industry of
printing and dyeing, pharmacy production, pigment production, electronics and chemical, etc. Ozone
also can remove color and odor in such kind of waste water. Waste water after treatment could reach
discharge or reuse standards.

Ozone + Combined Process

Because of the high concentration of COD, the direct oxidation of ozone is not economical, so
combined process is always used.

Use ozone to improve biodegradability. The common combined process is ozone +BAF, ozone +
catalyst, ozone +H202, MBR+ 0zone, ozone +BAC.

Ozone Function

Broken chain and decompose the macromolecular organic matters which are difficult for biological
treatment;

Open loop, decompose benzene, phenol and its derivatives;

Detoxification, reduce toxicity of waste water which includes cyanide, pesticides or others.

Decolorization, interrupting the chromophore group.

| | e - - i -
" K - t - E -~ .
A i s W ok ¥ A W =y .
i i ] Il" R —m— - = o - F 3 - E

T — - 3V

Shaoxing Waste Water Treatment Plant 5*120KG
Ozone Generation System

-:’f’fﬂ! P "'-'-::.-.- —

Yangzhou Waste Water Treatment Plant 4*50KG
Ozone Generation System

Sinopec(Jinjiang) Petrochemical Wastewater
Treatment Plant 3*7KG Ozone Generation System

Sinopec(Yunan) Petrochemical Wastewater

Treatment Plant 3*"55KG Ozone Generation System
GLOBAL
OZONE SYSTEM
SUPPLIER



GLOBAL
GUO L IN OZONE SYSTEM
E # Bl SUPPLIER

39

04” Flue Gas Denitrification

Ozone with strong oxidation ability can transfer insoluble nitrogen oxide with low valence into soluble
nitrogen oxide with high valence, and then nitrogen oxide with high valence will be adsorbed and washed by
alkalization. Without increasing temperature of flue gas and using reductants, ozone can be well used in flue
gas denitrification. Under unstable condition of NOx content and flue gas flow rate, it can be controlled
flexibly. Removal rate can reach above 90%. Ozone also can remove heavy metal .

Ozone Oxidation Denitrification Technology

Work Principle

When the flue gas temperature reaches 100- 200°C, ozone and catalytic oxidation device make low state
nitrogen oxide in the flue gas

which is insoluble in water to be oxidized into nitrogen oxide which is soluble in water, and then

nitrogen oxide will be adsorbed by alkaline washing process.

Technical Characteristics

(1) works under the condition of 100-200°C flue gas temperature without increasing flue gas tempera-
ture to achieve energy conservation.

(2) Ozone is decomposed into oxygen without second pollution; do not use ammonia and other reduc-
ing agents to avoid ammonia escape problem.

(3) Clearance rate is higher than 90% even if the NOx content and flue gas volume are not stable.

(4) Itis notinfluenced by dust in the flue gas. It can be combined with desulfurization to do integrated
washing, while the heavy metal mercury could also be removed.

Sinopec(Dushanzi) Flue Gas Denitrification Project SPC(Shanghai) Flue Gas Denitrification Project

320KG, 2730KG &7*80KG Ozone Generation System 5*80KG Ozone Generation System

05 Chemical Oxidation

Ozone can easily break the carbon chain of organics, such as alkene and alkyne, and then makes
them to combine to new chemical compound after oxidation. With this kind of function, ozone can be
widely used in spice, pharmaceutical and chemical intermediates synthetise, modification of carbon
black and coating material.

Ozone Function

As an oxidant, a catalyst and a refining agent, ozone is widely used in fragrance, carbon black and
pharmaceutical industries, etc. The strong oxidation ability of ozone is easy to break the carbon chain
bond of organics such as alkenes and alkynes, making them partially oxidized and recombined into new
compounds.

Using ozone instead of traditional oxidant, the product quality is improved, the cost is reduced, the
reaction time is shortened and the environmental pollution is reduced.

Spice oxidation/pharmaceutical intermediates

It is a typical gas-liquid reaction to add the raw materials that need to be oxidized into the oxidation
tower/reactor and then pass ozone to oxidize. Ozone concentration, mixing mode, mass transfer
efficiency, solvent selection and reaction temperature control are important factors and safety guaran-
tee that affect ozonation reaction. A suitable solvent keeps the reaction mixture at a low consistency,
facilitating gas distribution and ozone absorption.